

Test Report

Applicant:	Kidsworld Co Ltd 30 Cay Da St, Cay Da Hamlet, Tan Phu Trung Village, Cu Chi District Ho Chi Minh					
Sample description:						
Two (02) pieces of submitted sample said to be:						
Sample description	: Wax					
Labeled age group	: 2+					

Factory name	30 Ca	orld Co Ltd y Da St, Cay Da Hamlet, Tan Phu Trung Village, Cu Chi District i Minh				
Buyer name	: Quins	Group Pty Ltd, 95 Wright St, Sunshine VIC 3020, Australia				
Country of origin	: Vietna	m				
Country of destination	: Austra	lia				
Date sample received	: Noven	nber 20, 2020				
Date test started	: Noven	nber 20, 2020				
********	******	*****	*******			
Tests conducted: As rec	sts conducted: As requested by the applicant, please refer to attached page(s) for details.					
Conclusion: <u>Tested sample</u> Tested components of submitted sample		<u>Standard</u> International Standard ISO 8124-3 : 2010 (incorporating Amendment 1 : 2014) -Toxic elements test	<u>Result</u> Pass			
********	******	*****	:*****			

To be continued

For and on behalf of Intertek Vietnam LTD

LIEM MAI Hardlines Manager

(THIS REPORT SHALL NOT BE REPRODUCED WHOLLY OR IN PARTS WITHOUT WRITTEN APPROVAL FROM THE LABORATORY)

Intertek Vietnam Ltd.

5th, 6th and 7th floor of Lobby D, S.O.H.O Biz Office Building, 38 Huynh Lan Khanh, Ward 02, Tan Binh District, Ho Chi Minh City, Vietnam.





Test Report

Test Conducted

1. Toxic Elements Analysis

Test method: International Standard ISO 8124-3: 2010 (incorporating Amendment 1 : 2014), acid extraction method was used and toxic elements content were determined by Inductively Coupled Argon Plasma Spectrometry.

		Result (mg/kg)	<u>Maximum</u>
Test item		(1)	Permissible level
		<u>(1)</u>	<u>(mg/kg)</u>
Soluble Lead (I	Pb)	< 5	90
Soluble Cadmium (Cd)	< 5	75
Soluble Chromium (Cr)	< 5	60
Soluble Barium (I	Ba)	< 5	1000
Soluble Antimony (Sb)	< 5	60
Soluble Arsenic (A	As)	< 2.5	25
Soluble Mercury (I	Hg)	< 5	60
	Se)	< 5	500

Tested component:

(1) Wax: off-white paste

(THIS REPORT SHALL NOT BE REPRODUCED WHOLLY OR IN PARTS WITHOUT WRITTEN APPROVAL FROM THE LABORATORY)

Intertek Vietnam Ltd.

5th, 6th and 7th floor of Lobby D, S.O.H.O Biz Office Building, 38 Huynh Lan Khanh, Ward 02, Tan Binh District, Ho Chi Minh City, Vietnam.





Test Report

Photo of the Submitted Sample



END OF THE TEST REPORT

This report (including any enclosures and attachments) are prepared for the exclusive use of the Customer(s) named in the report and solely for the purpose for which it is provided and on the basis of instructions and information and/or materials supplied by Intertek's Customer. The test results relate only to the specific items tested and are not intended to be a recommendation for any particular course of action. Customer is responsible for acting as it sees fit on the basis of such results. Unless Intertek provide express prior written consent, no part of this report should be reproduced, distributed or communicated to any third party. Intertek do not accept any liability if this report is used for an alternative purpose from which it is intended, nor do Intertek owe any duty of care to any third party in respect of this report. Except where explicitly agreed in writing, all work and services performed is governed by Intertek Standard Terms and Conditions of Service which is available on request or can be obtained at http://www.intertek.com/terms.

(THIS REPORT SHALL NOT BE REPRODUCED WHOLLY OR IN PARTS WITHOUT WRITTEN APPROVAL FROM THE LABORATORY)

Intertek Vietnam Ltd.

5th, 6th and 7th floor of Lobby D, S.O.H.O Biz Office Building, 38 Huynh Lan Khanh, Ward 02, Tan Binh District, Ho Chi Minh City, Vietnam.

